
  

RFP No. 09-13: 
Professional Contract Services to Operate, Maintain, and 

Manage the City’s Wastewater Treatment Plant, Wastewater 

Collection and Lift/Pumping Stations, and Stormwater 

Collection and Pumping Stations 

COPY 
October 2, 2013 

4939 Cross Bayou Blvd. 
New Port Richey, FL  34652 

727.848.8292 



Table of Contents 
 

1.0 Company Overview .............................................................................................. 1 

1.1 Company Management Philosophies and Practices: ...................................................................................... 1 

1.2 Company’s Capability, Engineering/Staffing Resources and Adaptability/Availability ..................................... 2 
[...]

Charlotte County Utilities - Charlotte County, Florida – 6 MGD AWT 
 

Advanced Wastewater Treatment Facility. The Charlotte County wastewater 
treatment facility is an advanced wastewater treatment (AWT) facility that uses an 
oxidation ditch technology followed by clarification and filtration via a traveling bridge 
filter to treat the incoming raw influent to AWT permit compliant limits.  Final effluent is 
stored in onsite storage ponds and then disposed of via land application.  U.S. Water 
Services Corporation has provided up to seven full-time operators to this project at any 
given time and at the request of Charlotte County.   Due to a rapidly growing service 
area, the plant has undergone several upgrades since 1995 and increased its capacity 
from 3 MGD to 6 MGD.   The project expansions have included the addition of the 
oxidation ditch, new clarifiers and effluent filters.  USWSC has maintained a long term 
relationship with the County Utilities Department since 2003. 
 
Customer Contact:        
Vincent LaCosta 
Utilities Director Charlotte County Utilities 
2550 Harbor View Road 
Port Charlotte, FL 33980 
Phone   (941) 380-2193 

 
City of West Palm Beach - 10.0 MGD East Central Regional Water Reclamation Facility 
(ECR-AWT) 
 

Advanced Wastewater Treatment Facility. The City of West Palm Beach Advanced 
Wastewater Treatment (AWT) facility is a 10 MGD plant that discharges high-quality 
reclaimed water into the City’s Grassy Preserve wetland.  Water from the wetland is used 
to augment the City’s drinking water resources.  The AWT provides tertiary treatment to a 
portion of the East Central Regional Water Reclamation Facility’s (ECRWRF) secondary 
treated effluent to further reduce BOD5, TSS, nitrogen, and phosphorus levels.  High level 
disinfection is also provided.  The AWT consists of the following treatment processes: 
 

 Automatic Self-cleaning Inline Strainer:  
 Deep-bed Denitrification Filters, The Kruger ACTIFLO Ballasted Flocculation 

Process  
 Automatic Backwash (ABW) Traveling Bridge Polishing Filter 
 Ultraviolet (UV) Disinfection 

 
In April of 2008, while providing emergency compliance services to the City related to 
water system operations, by directive of Palm Beach County Health Department, West 
Palm Beach engaged USWSC to assist the City and other Engineering Firms with a 
comprehensive evaluation of the AWT process to make recommendations to bring the 
facility into compliance with the operating permit and to allow for the system to treat it 
full flow capacity within permit limits. Since 2008, USWSC provides adjunct services to 
direct City staff when operating both the water treatment and the AWT systems to 
ensure recommendations and system improvements have the desired effect of 
producing AWT compliment effluent at full flow conditions. 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 14 OF 88 

 
Initially, USWSC was requested by the Palm Beach County Health Department to 
provide emergency services to the City of West Palm Beach, Florida - 44.7 MGD 
Surface Water Treatment System. Upon such request U.S. Water Services 
Corporation began service to the City in October 2007.  Initial responsibilities included 
emergency evaluation of the City’s 44.7 MGD surface water treatment facility, 8 
distribution pump stations and source water supply.  U.S. Water Services Corporation 
was requested to troubleshoot bacteriological contamination events and the 
contamination source was identified and remedied.  U.S. Water Services Corporation 
subsequently assisted the City with a utility related capital improvements program to 
upgrade the existing water treatment system and also long term planning relating to 
water supply and treatment. In addition, U.S. Water Services Corporation is currently 
providing relief operating services and daily oversight of utility operations at the water 
treatment facility in order to maintain water quality.   
 
Contract Start Date:   
 10/07 to Present 
 AWT WWTF Evaluation:  05/08 and continuing as directed by the City.  
 
Customer Contact: 
 Mr. Ed Mitchell, City Administrator 
 200 2nd Street, 5th Floor 
 West Palm Beach, Florida 33401 
 (561) 822-1400 

 
 Village of Islamorada 

 
U.S. Water Service Corporation provided contract operations, maintenance services 
and CIP coordination to the Plantation Key Colony WWTP on behalf of the Village of 
Islamorada (Village), which treats wastewater from North Plantation Key and several 
other communities that are in the process of tying into the facility. The treatment plant 
uses an advanced wastewater treatment (AWT) process to achieve very low effluent 
discharges of various nutrients such as nitrogen and phosphorus. The treatment plant 
consists of two trains with equalization tanks followed by anoxic and aerobic treatment 
tanks a Membrane Biological Reactor (MBR) that the operator adjusts daily to meet 
very stringent effluent limits. The operating permit for the facility requires treatment to 
Advanced Wastewater Treatment (AWT) standards of 5mg/l CBOD5, 5mg/l TSS, 3mg/l 
Total Nitrogen and 1mg/l Total Phosphorous.  USWSC has routinely achieved or 
surpassed effluent results for the AWT standards as required by FDEP and the 
stringent “2010/2015” nutrient removal regulations.  
 
USWSC provided start up services to the Village upon system initiation in 2006 which 
included the Plantation Key Plant initiation and Phase 1 Vacuum Collection System.  A 
multitude of Vacuum Collection System problems became evident immediately.  While 
USWSC and the Village tried to enforce warranty with the installation contractors and 
manufacturers of its newly initiated, Phase 1 Vacuum Collection System - USWSC 
personnel operated and maintained a newly installed but malfunctioning collection 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 15 OF 88 

system from 2006 to 2009, make repairs of defects caused by others and preventing 
100’s of backups into resident homes and reducing liability to the Village – a monetary 
value that is not totally calculable.   USWSC 
continues to provide work with the Village legal 
team in order to support to the Village effort to 
recover costs associated with the warranty issues 
that were not responded to by the installation 
contractor.   We also work closely with the Village 
staff to provide additional engineering and 
operational support for the ever increasing 
requirements relating to wastewater management, 
water quality and treatment standards required by 
regulatory agencies. USWSC manages for the Village the conditioning, hauling and 
disposal of residual sludge and is at financial risk in relation to sludge management, as 
we operate with a set amount of funding to dispose of residual sludge and as such it is 
incumbent on USWSC to properly thicken sludge prior to hauling and disposal to meet 
the budget constraints.  USWSC is a certified residual hauler and uses its own vacuum 
trucks to haul and dispose of liquid sludge from the Plantation Key Colony WWTP. 
 
USWSC has provided uninterrupted service through continued CIP projects, contractor 
warranty repairs, and additional Phase II Vacuum Collection System initiation.  A 
relationship with the Village is maintained in which we provide a range of services 
designed to augment and support Village personnel, provide management of the 
facilities during capital improvements, and provide emergency response planning.  
This arrangement is utilized to access our additional staff and operations and 
maintenance specialists on an as needed basis that allows the Village to only pay for 
these specialized resources when needed and aids the delivery of high quality service 
to the customer.  Our full range of professional and trade level services, along with our 
fair and open pricing policies give the Village the assurance that they will always 
receive good value and service in their dealings with USWSC.     
 
Project Timing:    
2006 to 2012 
 
Customer Contact:    
Greg Tyndall, Utilities Director 
Village of Islamorada 
81500 Overseas Highway  
Islamorada, FL  
(305) 664-6400 

 
Key Colony Beach 

 
Description of Work: 
 
The City of Key Colony Beach wastewater treatment facility is a Type II plant 
consisting of an existing 2-train wastewater treatment plant (WWTP) with a permitted 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 16 OF 88 

treatment capacity of 0.340 -MGD annual average daily flow (AADF). The treatment 
and disposal system consists of two 2-mm influent screens, two 27,750-gallon anoxic 
tanks, two 37,000-gallon aeration tanks, two 34,350-gallon MBR aeration tanks with 
eight membrane bioreactors (MBR cassettes), one 100,000-gallon digester, five 
sludge drying beds with a total area of 6,500 square feet, two closed-channel 
ultraviolet disinfection units, one 28,000-gallon effluent polishing tank, one 120,000-
gallon reclaimed water storage tank, and one reverse osmosis effluent treatment unit 
for public access reuse. 
 
Effluent from the wastewater treatment plant (WWTP) that is used for public access 
reuse is pretreated through a reverse osmosis prior to its storage in an above-ground 
120,000-gallon tank. The effluent is then pumped for irrigation of the City’s golf course 
and parks.  The effluent that is not intended for reuse is discharged into six Class V 
underground injection wells along with the reject from the RO system.  The 
underground injection system is permitted for 0.340 mgd annual average daily flow 
(AADF).  In addition, the disposal system includes a 0.058 mgd annual average daily 
flow (AADF) permitted capacity slow-rate 15-acre public access reuse sites (R-001) 
including the City parks and golf courses.   

 
Total Dollar Value of the Contract:  
$154,800.00 Annually  
 
Dates Covering the Term of the Contract:  
2010 to Present 

 
Client Contact Person: 
Ms. Eleanor Morton 
600 W. Ocean Drive 
Key Colony Beach, FL 33051 
305-289-1212 

 
Florida Department of Corrections (FDOC) – Utility Routine and Relief Operating 
Services 
   

Services are provided to the FDOC facilities throughout the State, including the Big 
Pine Key Road Prison. The founders of U.S. Water Services Corporation 
have  performed operations and maintenance services for the FDOC since 1999, 
which continue currently.  Aggregate treatment volume  totals more than 18.8 MGD 
and services performed include the routine operations for a wide variety of treatment 
technologies for both water and wastewater treatment facilities ranging in size from 
20,000 GPD (gallons per day) to 1,000,000 GPD.  Consulting and on call emergency 
maintenance services are also provided on an as needed basis.  

  
 
 
 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 17 OF 88 

Florida Department of Environmental Protection (FDEP) – Start Up Diagnostics, 
Operations, Maintenance 
 

The staff of U.S. Water Services Corporation provides ongoing engineering, 
operations and maintenance services to the FDEP Parks and Recreations services 
division. These services include the previous start up diagnostics in 1999, and 
subsequent operations and maintenance of John Pennekamp Advanced Wastewater 
Treatment System and currently the Bahia Honda WWTP’s - parks that are located in 
the Florida Keys.  Services are also provided to the Collier Seminole State Park and 
the Hillsborough River state park in other areas of Florida. U.S. Water Service 
Corporation has also provided engineering services for the design of a new 
wastewater treatment system for the Lake Manatee Recreation Area, design/build 
services for a new effluent disposal system for the Myakka River State wastewater 
treatment system and a design/build of a new wastewater treatment facility for Blue 
Springs State Park.   The U.S. Water Services Corporation and FDEP relationship is 
ongoing and one in which U.S. Water Services Corporation provides a wide variety of 
operations, maintenance, engineering, design, design/build services for multiple utility 
system related projects throughout the state of Florida. 

  



THE CITY OF KEY WEST                                                                                               REQUEST FOR PROPOSALS # 09-13 

 
 

 

 
U.S. WATER SERVICES CORPORATION                                                                         OCTOBER 2, 2013                                                                                                              PAGE 18 OF 88 

FacilityName Owner OwnerAddr OwnerCity OwnerZip Capacity Treatment Type Collection  

Breezy Palms Resort American Caribbean Investments PO Box 767 Islamorada 33036 0.015 Extended Aeration   

American Legion Post 333 American Legion Post 333 PO Box 1942 Key Largo 33037 0.0075 Extended Aeration   

Anchor Condo Anchor Condo P.O. Box 1401 Tavernier 33070 0.009 Extended Aeration   

Anchorage Resort 
Anchorage Resort & Condo 
Association 

107800 Overseas Hwy Key Largo 33037 0.010 Extended Aeration   

Baptist Health South FL (Mariners 
Hospital) 

Baptist Health of South Florida 8900 N Kendall Drive Miami 33176 0.02 Extended Aeration   

Beacon Reef Condominium Beacon Reef Condo Assoc 83201 Overseas Hwy Islamorada 33036 0.024 Extended Aeration   

Bentley's Bentley's P.O. Box 587 Islamorada 33036 0.004 Extended Aeration   

Best Western Key Largo (Key West Inn) Best Western Key Largo (Key West Inn) 201 Ocean Dr. Key Largo 33037 0.02 Extended Aeration   

Big Pine Key Fishing Lodge Big Pine Key Fishing Lodge P.O. Box 430513 Big Pine Key 
33043-
0513 

0.025 Extended Aeration   

Big Pine Motel Big Pine Motel 30725 Overseas Highway Big Pine Key 33043 0.005 Extended Aeration   

Big Pine Plaza Shopping Center Big Pine Plaza Shopping Center 513 Fleming Street #14 Key West 33040 0.02 Extended Aeration   

Blackfin Resort Blackfin Resort 4650 Overseas HWY Marathon 33050 0.008 Extended Aeration   

The Hammocks at Marathon Condo 
Association 

Bluegreen  Resorts Management 
4960 Conference Way 
North Suite 100 

Boca Raton 33431 0.025 Extended Aeration   

Ma's Fish Camp FKA Bob's Bunz Too! Bob's Bunz Too! 3440 Biscayne Dr Merritt Island 32953 0.0025 Extended Aeration   

Bonefish Towers Bonefish Towers Condos 20000 Coco Plum Drive Marathon 33050 0.05 Extended Aeration   

Boy Scouts of America / Brinton Env Cntr Boy Scouts of America 1325 W Walnut Hill Lane Irving 
75015-
2079 

0.025 BAT    

Boy Scouts of America / Sea Base 
Islamorada 

Boy Scouts of America 1325 W Walnut Hill Lane Irving 
75015-
2079 

0.025 Extended Aeration   

Breezy Pines RV Resort Breezy Pines RV Resort 29859 Overseas Highway Big Pine Key 33043 0.015 Extended Aeration   

Buttonwood Bay Buttonwood Bay 96000 Overseas HWY Key Largo 33037 0.09 Extended Aeration   

Café Largo Café Largo 99530 Overseas HWY Key Largo 33037 0.015 Extended Aeration   

Caloosa Cove Marina Resort Caloosa Cove Marina Resort 73801 Overseas Hwy Islamorada 33036 0.024 Extended Aeration   

Captain's Quarters Condos Captain's Quarters Condos P.O. Box 510792 
[...]
agencies. The Project Manager can rely on USWSC’s vast support structure to 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 57 OF 88 

address any inquires that may arise. These include the Regional Manager, Board of 
Directors, the Technical Advisory Committee, Engineering, Compliance Support and 
Human Resources with any and all issues.   All governmental inquiries will be promptly 
reported to the City and not responded without the City’s direction. 

 
Public Inquires 
 

USWSC receives public inquiries from customers on a daily basis and understands the 
importance of a utility’s public image. USWSC standard operating procedures 
strategies include a procedure on how to address public inquires. This procedure will 
be customized to meet the City’s expectations and approval. All media inquiries will be 
directed to the City for a response. 

 
Routine Procedures 
 

Routine procedures are extremely reliant on a proper transition program. All routine 
procedures will be established and implemented during the transition. The successful 
transition of a utility operation from one management entity to another includes making 
sure that the procedures and reporting arrangements are in place to eliminate any 
potential risks to employees, the general public, the environment, and the City’s assets. 
USWSC’s Transition Plan will ensure that every aspect of operations is in place before the 
commencement of the contract.  Based on an analysis of the transition requirements for 
other projects, we believe an optimal transition will require up to three (3) months, plus 
approximately four (4) weeks of activities prior to the contract commencement date.  We 
believe this offers adequate time to implement the transition process, and eliminate 
potential risk. 

 
A. We propose that the transition process begin as soon as possible following 

confirmation of USWSC as the operator for the City of Key West’s System.  
USWSC will work cooperatively with the City to establish a transition management 
team consisting of representatives from both USWSC and the City of Key West. 
USWSC will refine and submit a detailed transition plan to the City for approval 
prior to commencement of operations. 

 
B. USWSC has named Jon Meyer as the Transition Manager for this project.  Mr. 

Meyer will be assisted by the USWSC Technical Advisory Committee during the 
transition.  The primary field transition manager shall be Mr. Dousay and will be 
accountable for ensuring that the USWSC corporate management and 
organizational support infrastructure is in place for the commencement of the 
contract, maintaining a general oversight of all transition activities and serving as 
the key interface with the City during this critical period. 

 
C. It is anticipated that at different times during the transition process it may be 

necessary to draw upon City staff for information relating to technology and 
network management, and administration.  The City can best determine which staff 
should be assigned to this team. 

 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 58 OF 88 

D. With a three (3) month transition phase we are confident that the employee 
recruitment and transfer can be facilitated in a manner that will be invisible to the 
City, its residents, and tourists.  

 
E. Initial Facility Assessment- From USWSC’s perspective, one of the most important 

transitional activities will be the Initial Condition Assessment that we routinely 
perform as part of a typical transition. This assessment will allow USWSC to 
determine the condition, criticality and capacity of all equipment and structures that 
are part of the City’s System. A thorough review of such items is necessary to 
reduce service delivery risk and align USWSC’s assessment with the City’s current 
CIP and R & R plans.  
 

F. Transition Experience- The USWSC Team has participated in a number of 
successful transfers of operations from private contractor to USWSC’s operations. 
While each transition poses specific challenges and thus requires unique 
approaches, USWSC assures a smooth shift in operations by assigning 
management, technical and human resources personnel to each transition to 
ensure a seamless transition.  This approach was recently successfully 
implemented for the Florida Government Utility Authority’s (FGUA) Pasco City 
Aloha and Lindrick Systems among several others.  

 
G. USWSC will implement a conscientious approach in the City of Key West so that 

the transition goes unnoticed to system users. If selected, USWSC will have its 
operations and maintenance specialists, treatment experts, health and safety 
compliance officers, and engineers visit the system prior to the start of the contract 
to review present operations in preparation of the transition. 

 
H. We have been very successful in providing transition services in the past by 

creating a transition team consisting of representatives from both the client and 
USWSC, and we recommend its use here. This group will deal with transition 
issues and oversee the implementation of the transition plan, up to the 
commencement date.  The transition management team will be charged with 
ensuring the process runs smoothly, with high levels of communication being 
maintained to ensure issues are resolved. Partnering with the City will ensure that 
the transition process will be well thought out and organized to provide needed 
flexibility in response to specific circumstances that may arise.   

 
USWSC's Emergency plans are outlined in section 2.6 of this document. 
 
3.5 Demonstrate Experience in Operating Facility with Effluent Disposal through Deep-
Well Injection 
 

Over the past ten years, USWSC has operated and maintained over 200 wastewater 
treatment plants in the Florida Keys many with advance wastewater treatment 
requirements and injection well disposal. Because of the size of these facilities the 
operation can be more challenging then operating a larger plant. USWSC has been 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 59 OF 88 

the go to company for wastewater and collection system operation and maintenance 
for the past ten years in the Florida Keys. 

 
Florida Governmental Utility Authority  
 

Permit Number:  FLA014548-019 
Facility Name:  Del Prado WWTF (formerly North Fort Myers Utility) 
Facility Location:                 4000 Del Prado Blvd N, North Fort Myers, FL 33917-8708 
Name of Permittee:  FGUA 
 
USWSC began operating the Del Prado wastewater treatment facility on July 28th 
2010. The plant is a Class B 4.25 MGD oxidation ditch supplying reclaimed water to 11 
customers. The facility is a 4.25 million gallons per day (MGD), annual average daily 
flow (AADF), extended aeration process domestic wastewater treatment facility. Major 
units of the facility are: an influent mechanical screen, a by-pass bar screen, and a grit 
removal system; two equalization tanks, two oxidation ditches, two clarifiers, a 
chemical feed system to aid in suspended solids removal, two travelling bridge filters, 
a reuse chlorine contact chamber, a reject chlorine contact chamber, a sodium 
hypochlorite disinfection system, two digesters, a rotary drum thickener with polymer 
feed system, a lime silo, two sludge holding tanks, and a 1.0 MG reclaimed water 
storage tank.  
 
Flow in excess of reclaimed water demand is disposed of using a 4.0 MGD 
underground injection well system consisting of 1 Class I underground injection 
wells permitted under Department permit number 128646-002-UO/1M discharging 
to Class G-IV ground water. The deepwell consists of one nominal twelve-inch 
(12") diameter Class I injection well (IW-1), with a twelve-inch (12") steel 
injection casing cemented to 2340 feet below land surface, (bls), and a total 
depth of 2,600 feet bls. Injection is into the Oldsmar Formation for the 
supplemental means of disposal of non-hazardous secondary treated 
domestic wastewater from the NFMU WWTP . Existing injection well IW-1 is 
hereby permitted for a maximum disposal of 4.0  MGD.   The maximum  
injection  rate  shall  not  exceed  2,810  GPM and the maximum injection 
pressure shall not exceed  105 pounds per square inch, (psi).  
The existing dual zone monitoring well (DZ-1) is completed 1,502 to 1,562 
feet bls and 1,731 to 1,781 feet bls.  A single zone monitor well (MW-1) is 
completed from 1,300 to 1,424 feet bls . 

 
Permit Number:   FLA142140-013 
Facility Name:   Golden Gate WWTF 
Facility Location:   4931 32nd Ave SW Naples, FL 34116-8111 
Name of Permittee:   FGUA 

 
USWSC has provided O & M service for the Golden Gate facility since October 1 
2011. The Golden Gate facility is a Class B 1.50 MGD, AADF complete mix activated 
sludge process domestic wastewater treatment facility. The facility consists of a 
269,648 gallon equalization basin, a first anoxic zone of 70,000 gallons, a first aeration 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 60 OF 88 

zone of 351,437 gallons, a first anaerobic zone of 141,062 gallons, a second aerobic 
zone of 150,000 gallons, a second anaerobic zone of 93,750 gallons, a reaeration 
zone of 32,680 gallons flowing into two (2) clarifiers (2,827 sq ft and 1,810 sq ft), two 
(2) chlorine contact chambers a22,913 gallon chamber (consisting of a 19,100 gallon 
tank and a 3,813 gallon tank) and a 18,400 gallon chamber, a sodium hypochlorite 
feed system, and a biosolids holding tank (300,000 gallons). 
 
Effluent disposal is of utilizing a 1.25 MGD annual average daily flow permitted 
capacity rapid infiltration basin system. R-001 is a reuse system which consists of four 
(4) percolation ponds (total area of 7 acres) located on site having a capacity of 1.25 
MGD. Primary disposal is one twelve-inch class 1 injection well. The well is 
approximately 2,472 feet below land surface and a total depth of 3,110 feet below land 
surface. Injection is into the Lower Oldsmar Formation for primary means of disposal 
of the Golden Gate water treatment plant reverse osmosis concentrate in additional to 
the Golden Gate WWTP secondary effluent and has a maximum capacity of 3,495 
GPM. The maximum injection pressure is not to exceed 103 PSI. The existing dual 
zone monitoring well is completed from 1,078 to 1,128 feet below surface level to 
1,498 to 1,550 below surface level.  
 
Permit Number:   FLA142140-013 
Facility Name:   Lehigh Acres WWTF 
Facility Location:   500 Construction Lane Lehigh Acres, FL 33936 
Name of Permittee:   FGUA 

 
USWSC has provided Operations and Maintenance services for the Lehigh Acres 
facility since October 1 2011. The Lehigh Acres facility is a 2.3 MGD, AADF facility 
consisting of three 1.125 MGD circular contact stabilization treatment units, one, one 
manual bar screen, one 66,000-gallon aerated grit tank, one 500,000-gallon 
equalization tank, four 576-square foot travelling bridge filters, two 59,300-gallon 
chlorine contact basins, a sodium hypochlorite disinfection system, nine sludge drying 
beds (24,000 square feet, total area), one 1.0-million gallon reuse storage tank and a 
pond return pump station with a cartridge filter and a disk filter for returning water from 
the percolation ponds to the facility. Contact stabilization units 1 and 3 each have one 
107,000-gallon contact zone, one 250,000-gallon aeration zone, one 2,100-square foot 
clarifier, and one 224,00-gallon aerobic digester. Contact stabilization unit 4 has one 
125,000-gallon contact zone, one 250,000-gallon aeration zone, one 2,500-square foot 
clarifier, and one 280,000-gallon aerobic digester.  
 
Plant effluent is authorized to send reuse water to a rapid infiltration basin system. The 
permitted capacity for R-001 is 1.48 MGD AADF and consists of 34 acres of 
percolation ponds located at the facility.   Plant effluent is also authorized to be applied 
to a slow-rate public-access reuse system. Lehigh Acre’s Utility Service Area is 
identified as the wastewater treatment facility’s general reuse service area. The 
permitted capacity for the general reuse service area is 0.83 MGD AADF. 
 
Should reclaimed water supply exceed demand a twenty four inch Class I injection 
well is used as the primary means of disposal. The steel injection well casing is set to 



THE CITY OF KEY WEST                                                                                              REQUEST FOR PROPOSALS # 09-13 

 
 

 
U.S. WATER SERVICES CORPORATION                        OCTOBER 2, 2013                                                               PAGE 61 OF 88 

approximately 2,370 feet below land surface. Injection is into the Lower Oldsmar 
Formation and has a maximum capacity of 12,908 GPM. The maximum injection 
pressure is not to exceed 104 PSI. The upper zone monitoring well in completed from 
1,496 to 1,578 feet below land surface and the lower zone monitoring well is 
completed from 1,796 to 1,907 feet below land surface.  

 
City of Marathon 
 

USWSC has operated and maintained the City of Marathon’s Wastewater Treatment 
Plants and well as the storm water and vacuum and gravity collections systems since 
2008. As many facilities in the Florida Keys, these facilities are influenced by salt water 
and  USWSC has operated these facilities through many storm events. These facilities 
do not have deepwell injection, but are more complex and challenging then some of 
the larger facilities like the Key West plant and are noteworthy. 

 
Permit Number:   FLA642851 
Facility Name:   Marathon Area 3 WWTF 
Facility Location:   Beside 4115 Overseas Highway Marathon, Fl 33050 
Name of Permittee:   City of Marathon  
 
USWSC began operating this facility in 2011 from start up.  The operation and 
maintenance of the Area 3 consists of an advanced domestic wastewater treatment 
plant with a permitted capacity of 0.250 million MGD annual average daily flow 
(AADF). The facility is a sequencing batch reactor process with influent screening, 
aeration, chemical feed, filtration, final sedimentation, chlorination, and denitrification. 
Its circular main unit has three 131,000-gallon batch tanks, one  31,000-gallon covered 
effluent equalization tank, one 30,000-gallon reuse storage tank and one 119,000-
gallon aerobic digester. The filtration/disinfection unit has four 100 square foot filter 
cells, two 3,000-gallon chlorine contact chambers, and a 2,800-gallon mudwell. 
Disinfection is met using sodium hypochlorite. 
 
Effluent is disposed of using two nominal twelve-inch diameter, PVC casing, Class V, 
Group 3, injection wells. Injection is into the Key Largo and Miami Oolite Formations 
for the primary means of disposal of non-hazardous advanced domestic wastewater 
treatment facility effluent from the WWTP to the new injection wells for a maximum 
daily disposal of 0.875 MGD. The maximum injection rate shall not exceed a peak 
hourly flow rate of 607.6 gallons per minute. 
 
The new slow-rate public access reuse system consists of the irrigation system for 
Marathon Community Park and Marathon City Marina. The permitted capacity for is 